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1S, SMEES B/ Machine frame & cover components

#7& Number

Fs RNEHS =R TiHEL T T
NO. Part NO. PartName Description z-3 XB 7D T H6+
1 114701010 [ETL Panel 1 1 1 1 1
2 201511025 EIRIBET SM11/64x40 Panel screw SM11/64x40 1 1 1 1 1
3 13813005 [Ets A Panel thread guide 1 1 1 1 1
4 10113004 A% Panel thread guide (right) 1 1 1 1 1
5 101511007 HRET SM11/64x40x6 Screw SM11/64x40x6 2 2 2 2 2
6 1411300400 I\ BRRH Small thread tension assay 1 1 1 1 1
6-1 13812066 SOES 75 Thread tension guide plate 1 1 1 1 1
6-2 13810008 INEL BT Thread tension bolt 1 1 1 1 1
6-3 14112017 INELRHR Thread tension disk 2 2 2 2 2
6-4 11227001 INFELR R Thread tension spring 1 1 1 1 1
6-5 141516019 INFELRERIBERG Thread tension nut 1 1 1 1 1
7 13514020 N E BT Set screw 1 1 1 1 1
8 13512004 =A% 3-hole thread guide 1 1 1 1 1
9 1471300100 SeseR (4 Thread tension assay 1 1 1 1 1
9-1 | M47NS30001 | SzgtseT Thread tension Screw 1 1 1 1 1
9-2 | 141516013 SRR Thread tension nut 1 1 1 1 1
9-3 | 14227024 Seskumss Thread tension spring 1 1 1 1 1
9-4 | 10112006 LN Tension releasing board 1 1 1 1 1
9-5 | 14112015 SR Thread tension disk 2 2 2 2 2
9-6 14727001 Bk Take-up spring 1 1 1 1 1
9-7 | 13513006 K& Thread tension retainer 1 1 1 1 1
9-8 | 135515002 SELATI RERET Screw 1 1 1 1
S-9 001050 0 B 0 ring 14.5x1.5 1 1 1 1 1
9-10 | 10112007 SR FRR Thread tension nut locking plate 1 1 1 1 1
10 136514002 HEET SMI15/64x28 Screw SM15/64x28 1 1 1 1 1
n 14712018 AP E Thread tade-up lever cover 1 1 1 1 1
2 101511004 1B5T SM3/16x28x7 Screw SM3/16x28x7 2 2 2 2 2
13 10122005 W ErFEER Take-up link pin screw plug 1 1 1 1 1
14 | 135511047 TRISET SM11/64x40 | Panel screw SM11/64x40 2 2 2 2 2
15 | 14726002 AERET Thread release pin 1 1 1 1 1
16 13613002 LN 7 Thread release bar 1 1 1 1 1
17 115037001 [ty trademark 1 1 1 1 1
18 141300600 Besk ek a8 Bobbin winder thread tension 1 1 1 1 1
18-1 114516001 1EFF SM1/64x40 Nut SM11/64x40 1 1 1 1 1
18-2 | 1413022 o ANES 7 Thread tension guide plate 1 1 1 1 1
18-3 | 112513004 SeaiEeT Screw 1 1 1 1 1
18-4 | 14112015 Stk Thread tension disk 2 2 2 2 2
18-5 | 1427006 Nk Spring 1 1 1 1 1
18-6 | 141516019 SRR Thread tension nut 1 1 1 1 1
19 | 101512001 JRARSZHE Base plate pillar 4 4 4 4 4
20 | 910000165 He M35 H6 frame 1 1 1 1 1
21 910000852 TR Base plate 1 1 1 1 1
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LS. JME9HEE/Machine frame & cover components

#& Number

Fs REHS EFR TiHEIE T T
NO. Part NO. PartName Description Z-3 B 7D oT H6+
22-1 13515002 R Slide plate 1 1 1 1 1
22-2 | 13512007 EREE Slide plate spring 1 1 1 1 1
22-3 | 10111019 1BET SM3/32x56 L=2 Screw SM3/32x56 L=2 2 2 2 2 2
23 1473100100 ek Ieik s Bobbin winder thread tension 1 1 1 1 1
24 | M4S1003 FrEERE BT Screw 3 3 3 3 3
25 | 1419001 7] Thread cutter 1 1 1 1 1
26 114511015 24T SM9/64x40 L=6 Screw SM9/64x40 L=6 2 2 2 2 2
27 13522001 ERR 2= (P19) Rubber plug(¢$19) 1 1 1 1 1
28 | 13522002 FERIE R EE(H1.8) Rubber plug(¢11.8) 1 1 1 1 1
29 1363001000 B FIeAH Nest less e-device 1 1 1 1
11473001700 BB Nest less e-device 1
29-1 1302025 FeLk $6 HF Peg 1 1 1 1 1
29-2 | T303035 S EEE Copper sheathing 1 1 1 1 1
29-3 | 13813031 LR SRS Hull 1 1 1 1
114730017-01 SRS Hull 1
29-4 | 1327021 s Spring ‘. "\ A !
29-5 | 113520006 7S FIEEMBATIEET M2 | Screw 1 1 1 1 1
29-6 | 13813030 FesgEty Blind flange 1 1 1 1 ]
29-7 | 11328030 SRR Washer = ] ] ] ]
29-8 | 11302026 KETEROT Peg RN ERE 1
29-9 103183002700' EARL A Magnet coil 1 1 1 1 1
29-10 | 1303036 HE Copper sheathing 1 1 1 1 1
30 101517002 185T SM11/64x40 L=5 | Screw SM11/64x40 L=5 2 2 2 2 2
31-1 13515001 R Needle plate 1 1 1
31-2 | 13515004 £ Needle plate 1
31-3 | 13515005 R Needle plate 1
32 13514020 TiEEEET Screw 1 1 1 1 1
34 | 101511025 1BET SMT1/64x40x7 Screw SM11/64x40x7 2 2 2 2 2
35 13512001 LIPDEEEE Beader pedestal 1 1 1 1 1
36 13811060 BB BEIHPE Motor insulation shield 1 1 1 1 1
37 | M47330M SEER{ERRERA Motor 1 1 1 1 1
38 W02004 BREEINEE Spring washer 4 4 4 4
39 $2£T M5x70 Screw M5x70 4 4 4 4
40 11473303100 THEeRYR I Machine electric control 1 1 1 1
11473303300 | ThHRSRUEEIZ(HIELR) Machine electric control 1
41 TI50N510004 | #2567 M5x18 Screw M5x18 1 1 1 1 1
42 | S05901 $2£T M5x50 Screw M5x50 3 3 3 3 1
43 11422062 = Gland 1 1 1 1 1
44 | 473002700 | —{RHEBISEIRBM Control panel 1 1 1 1
11473002900 | EEimmEHRZB{4IELR) Control panel 1
45 | 138505007 1B EERIEET Screw M3 L=12 2 2 2 2 2
46 | 13822001 BERLE Rubber plug 2 2 2 2 2
47 421511008 B2ET M4x10 Screw M4x10 2 2 2 2 2




2. bk 3484/ Main shaft & thread take-up components
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2. FimPkZ 34814/ Main shaft & thread take-up components

N & B BB Number_

NO. Part NO. PartName Description CZ-3 XB 7D ST H6+
1 114702004 ] Main shaft 1 1 1 1 1
2 10122012 g E Rubber plug 1 1 1 1 1
3 10108003 i Shaft washer 1 1 1 1 1
4 101515002 BEET SM1/4x40%6 Screw SM1/4x40x6 2 2 2 2 2
5 13603023 _HihgitmE Main shaft bushing front 1 1 1 1 1
6 13503017 _FihimE Main shaft bushing middle 1 1 1 1 1
7 135515006 1B5T SM15/64x28 Screw SM15/64x28 1 1 1 1 1
8 114703018 HiEME Main shaft bushing back 1 1 1 1 1
9 13522010 _HiEthEREAE Bushing back oil seal assy 1 1 1 1 1
10 930001860 FEhEe Capstan 1 1 1 1 1
1l S10009 FEESERE] M6X8 Capstan screw M6x8 2 2 2 2 2
12 1353800200 | PkzetFeR|E Thread take-up assy 1 1 1 1 1

12-1 | 101511005 125T SM9/64x40%6 Screw SM9/64x40x6 1 1 1 1 1

12-2 | 13505002 SHFFREEL Needle bar connection 1 1 1 1 1

12-3 | 101517001 P pRIEE T (D) Screw 1 1 1 1 1

12-4 | 13505003 EHTEFR Needle bar connecting rod 1 1 1 1 1

12-5 | 10124001 Bkt TR R Needle bearing 2 2 2 2 2

12-6 | 13504002 B iR Thread take-up crank 1 1 1 1 1

12-7 | 13538004 bl e57an Thread take-up rod 1 1 1 1 1

12-8 123538003_0 PuEFFaE Thread take-up bushing 1 1 1 1 1

12-9 13538002 WERIEFT Thread take-up connecting rod 1 1 1 1 1

12-10 | 13502003 P ERTREY Pin 1 1 1 1 1

13 135515009 25T SMI15/64x28 Screw SM15/64x28 1 1 1 1 1
14 114704013 TR Needle bar crank 1 1 1 1 1
15 101515007 BBET SM1/4x40%8 Screw SM1/4x40x8 1 1 1 1 1
6 101515007 BBET SM1/4x40%8 Screw SM1/4x40x8 1 1 1 1 1
17 101515004 15T SMO/32x28x%16 Screw SM9/32x28x16 1 1 1 1 1
18 135511002 1857 SM9/32x28 Screw SM9/32x28 1 1 1 1 1
19 14703006 HF EAE Needle bar upper bushing 1 1 1 1 1
20 10122013 T LA ESEE Upper bushing rubber plug 1 1 1 1 1
21 13503007 HIFFEE Needle bar lower bushing 1 1 1 1 1
22 | 14735001 IREE BTW-DRIVING-WHEEL 1 1 1 1 1
23 13602002 HF Needle bar 1 1 1 1 1
24 13513011 P EIR Needle bar thread ring 1 1 1 1 1
25 | 13517001 HEHDPx17 23#) Needle(DPx17 23#)

114717003 HEHDPx17 21#) Needle(DPx17 21#) 1 1 1 1
1617002 HEHDPx5 14#) Needle(DPx5 14#) 1

26 | 101511006 85T SM1/8x44 L=4.5 | SCrew SM1/8x44 L=4.5 1 1 1 1 1
27 | 13609001 iEhhE Slider trough 1 1 1 1 1
28 11409001 HHEL B Connection slider 1 1 1 1 1
29 101511008 BRSERET Slider guide rail screw 2 2 2 2 2
30 101511005 1B5T SMO/64x40x6 Screw SM9/64x40x6 1 1 1 1 1
31 13612001 MAEERBE LR Fixed frame 1 1 1 1 1
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2. Lk 4a(4/Main shaft & thread take-up components

#& Number

Fs RNEHS 2R TR T T T o

NO. Part NO. PartName Description CZ-3 ¥B 7D ST H6+
32 | 13612002 FNEERR Press plate 1 1 1 1 1
33 10112003 fz 2=y Washer 1 1 1 1 1
34 13523001 Ei Qil felt for needle bar 1 1 1 1 1
35 101511010 AN LB [E e 2RRET Fixed frame screw 2 2 2 2 2
36 | 13627002 bR Spring 1 1 1 1 1
37 | 13612003 FALEERE Hinge 1 1 1 1 1
38 | 13626001 G Hinge pin 1 1 1 1 1
39 H05024 FOBE Retaining ring 1 1 1 1 1
40 136512001 PAERBET Hinge screw 1 1 1 1 1
41 510035 15T M5x8 Screw M5x8 2 2 2 2 2
42 114723001 T LEISEE Qil felt for needle bar 1 1 1 1 1
43 | 114713006 EBLEESE Clamps 2 2 2 2 2
44 | 10151004 B25T SM3/16x28x7 Screw SM3/16x28x7 2 2 2 2 2
45 HO3001 s P RS 15 Washer 1 1 1 1 1




3. E¥1934H(%/Presser components




3.E¥ Rt/ Presser components

#1& Number

FS | 0EHS &R Tk
NO. Part NO. PartName Description CZ- | - CZ- | C& H6+
3 XB ZD ST
1 14711005 JERHRFE Presser foot wrench 1 1 1 1 1
2 101511008 2ET SM11/64x40x8 Screw SM11/64x40x8 1 1 1 1 1
3 001009 0 BUEE 4.5x1.8 0-ring 4.5x1.8 1 1 1 1 1
4 13510004 EEFHEF NS Presser bar lifting cam 1 1 1 1 1
5 1351201200 BRIRTHATAT () 4B Knee lifter lever (left)assy 1 1 1 1 1
5-1 | 13512014 BAIIRTHIT Knee lifter rod 1 1 1 1 1
5-2 135511027 1BET SM3/16x28 screw SM3/16x28 1 1 1 1 1
5-3 135511026 2ET SM11/64x40 Screw SM11/64x40 1 1 1 1 1
5-4 13512013 BRI () Knee lifter lever (left) 1 1 1 1 1
5-5 13510005 LN Al Tension releasing cam 1 1 1 1 1
6 114726007 [N AL ] Ension releasing cam melt 1 1 1 1 1
7 13526005 JEAEEEY Pin for spring 1 1 1 1 1
8 13527010 BRI () Presser spring 1 1 1 1 1
9 147NS30003 B2ET M15x1 Screw M15x1 1 1 1 1 1
10 114709002 BT Guide bushing 1 1 1 1 1
n 135516003 ¥2EF M15x1 Nut M15x1 1 1 1 1 1
2 13512016 BRISRFHATAHT Knee lifter lever 1 1 1 1 1
13 1352701 FES o Presser spring 1 1 1 1 1
14 114709001 FEZFFSZR(hnth&) Presser bar lifting bracket 1 1 1 1 1
15 | 30122022 e e e Gasket 1 1 1 1 1
6 13502019 EETF Presser bar 1 1 1 1 1
17 114703012 EEFHhE Presser bar bushing 1 1 1 1 1
18 101515006 BRET SM15/64x28x%7 Screw SM15/64x28x7 1 1 1 1 1
19 101511008 12ET SM11/64x40x8 Screw SM11/64x40x8 1 1 1 1 1
20 | 14713002 NG| Thread guide 1 1 1 1 1
21 101511009 #2£T SM9/64x40x10.5 Screw SM9/64x40x10.5 1 1 1 1 1
22 | 13528007 INERIMEETE Washer 1 1 1 1 1
23 | 13512017 a2z Defend hook 1 1 1 1 1
24-1 | 13516001 INERD Presser foot complete 1 1
24-2 | 13516004 INERD Presser foot complete 1
24-3 | 114716006 INERD Presser foot complete 1
24-4 | 13516005 INERD Presser foot complete 1
25 135512002 25T SM15/64%28 Screw SM15/64x28 1 1 1 1 1
26 13512015 BERETHIAEG) Knee lifter lever (right) 1 1 1 1 1
27 135511027 BRET SM3/16x28 Screw SM3/16x28 1 1 1 1 1
28 113514020 B2ET SM11/64x40 Screw SM11/64x40 1 1 1 1 1
29 135530005 B2£T SM5/16x28 Screw SM5/16x28 1 1 1 1 1
30 1147NS16001 128 SM5/16x28 Nut SM5/16x28 1 1 1 1 1
31 14727012 BRI EE Presser spring 1 1 1 1 1
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4% 534B{4/Feed mechanism components

#E& Number

Fs NEWES SR BHHEA T
NO. Part NO. PartName Description Z-3 B 7D o7 H6+
1 11470501100 ETREAF R Rocker shaft connecting rod assy 1 1 1 1 1
11 | 135515007 A rNEiEsT Screw 3 3 3 3 3
1-2 13510003 X ES Feed drive eccentric cam 1 1 1 1 1
1-3 13505005 EIEMF Rocker shaft connecting rod 1 1 1 1 1
1-4 13526001 X RREE N Walking foot crank short pin 1 1 1 1 1
1-5 13504018 ERREEA) Feed rocker shaft crank assy 1 1 1 1 1
1-6 101511025 BRET SM11/64x40x7 Screw SM11/64x40x7 1 1 1 1 1
1-7 409511021 BRET SM11/64x40x14 Screw SM11/64x40x14 1 1 1 1 1
1-8 13505008 HREEER connecting short link 2 2 2 2 2
1-9 13505007 HFRESER Crank long link 2 2 2 2 2
1-10 13526003 HtRIEFEE Crank connecting pin 2 2 2 2 2
1-11 20151012 185T SM9/64X40 Screw SM9/64X40 2 2 2 2 2
1-12 114704004 HHEEET BEFR Needle pitch adjusting link 1 1 1 1 1
1-13 209514008 1BET SMT1/64x40%4.5 Screw SM11/64x40x4.5 1 1 1 1 1
114 13502014 HRIEFF<S Crank connecting pin 1 1 1 1 1
2 10128003 R Washer 4 4 4 4 4
3 13528002 IR B Thrust collar 1 1 1 1 1
4 11350500200 WBFEFEE Connecting rod assy 1 1 1 1 1
4-1 135515007 1EET SM11/64x40 Screw SM11/64x40 3 3 3 3 3
4-2 13510001 BF O Feed drive eccentric cam 1 1 1 1 1
4-3 13505001 HBFEMF Connecting rod 1 1 1 1 1
5 13502009 AT AR SRS Hinge pin 1 1 1 1 1
6 201511026 H2ET SM3/16x32 Screw SM3/16x32 2 2 2 2 2
7 13504019 BT GRITR Feed lifting rock shaft crank(right) 1 1 1 1 1
8 105511019 1E2ET SMT1/64x40 L=13 Screw SM11/64x40 L=13 1 1 1 1 1
9 13502016 HfRENE(E) Adjusting link fulcrum shaft 1 1 1 1 1
10 13502017 HfRENEE) Adjusting link fulcrum shaft pin 1 1 1 1 1
11 114511004 IBAT SM11/64x40x18 Screw SM 11/64x40x18 1 1 1 1 1
2 13602003 =R Feed rocker shaft 1 1 1 1 1
13 10108003 BT, EhRHEE Thrust collar assy 2 2 2 2 2
14 | 101515002 25T SM1/4x40%6 Screw SM1/4x40x6 4 4 4 4 4
15 13603024 ERiHRHHE Bushing for feed rock shaft(right) 1 1 1 1 1
16 135515008 12ET SM15/64x28 Screw SM15/64x28 1 1 1 1 1
17 H03001 i S S Retaining ring 2 2 2 2 2
18 101511018 12ET SM1/8x40 L=6 Screw SM1/8x40 L=6 2 2 2 2 2
19-1 13514001 =T Feed dog 1 1 1
19-2 13514002 =T Feed dog 1 1
20 13504003 FLRANHR Feed crank assy 1 1 1 1 1
21 13502005 SRR R Feed bar shaft 1 1 1 1 1
22 13528004 TFLEEAE] Washer 1 1 1 1 1
23 101511008 BRET SM11/64x40x8 Screw SM11/64x40x8 1 1 1 1 1
24 101S11016 1BET SM3/16x28 L=14 Screw SM3/16x28 L=14 2 2 2 2 2
25 1350700300 FLRE Feed bar assy 1 1 1 1 1
25-1 | 13502029 FEatEsE e Bracket connection pin 1 1 1 1 1
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4.3%4149>¢B{%/Feed mechanism components

#E Number

Fs REAHS =R TiHuL o T T

NO. Part NO. PartName Description Cz-3 YB 7D ST H6+

25-2 | 13509007 e Slider 1 1 1 1 1

25-3 13528009 fzaY =y Washer 1 1 1 1 1

25-4 | 13507001 s Feed bar assy 1 1 1 1 1
26 | 40951021 ATF W SEIXEET Screw 1 1 1 1 1
27 13602004 B Feed lifting rock shaft 1 1 1 1 1
28 | 135515009 AR ENEST Screw SM15/64x28 1 1 1 1 1
30 13603005 BRI E Bushing for feed rock shaft(right) 1 1 1 1 1
31 201511012 18£T SM9/64X40 Screw SM9/64X40 1 1 1 1 1
32 505004 B2ET M5x14 Screw M5x14 4 4 4 4 4
33 W03002 DEEEAE] Sping washer 4 4 4 4 4
34 114733017 PAEHIEHERHL Stepper motor 1 1 1 1 1
35 114922002 SRR RET Stepper motor bushing oil seal 1 1 1 1 1
36 115003002 SHEENHE Stepper motor bushing 1 1 1 1 1
37 510035 BEET M5x8 Screw M5x8 2 2 2 2 2
38 505004 B2ET M5x14 Screw M5x14 1 1 1 1 1
39 114704003 £ EEETS AR Needle pitch adjust crnk 1 1 1 1 1
40 114705009 HEEETEF Stitch connecting rod 1 1 1 1 1
41 114926001 HHERRIRES Needle pitch crank pin 2 2 2 2 2
42 13505004 IR Feed forked connection 1 1 1 1 1
43 11470501000 Ao, IETEM R Rocker shaft connecting rod assy 1 1 1 1 1
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5. Fi¥EEER{t/Upper feed Parts

#E Number

B | oEme £ A T oo
NO. Part NO. PartName Description CZ-3 ¥B 7D ST H6+
1 11470500200 EMFRE Connecting rod assy 1 1 1
1350502600 EFFLRHE(4.5mm) Connecting rod(4.5mm) 1
1470500500 EFFRE(2.5mm) Connecting rod(2.5mm) 1
1-1 101515007 BBET SM1/4x40%8 Screw SM1/4x40x8 2 2 2 2 2
1-2 114710001 FERITFH R RS Eccentric wheel 1 1 1
13510009 JERIFHE RS (4.5mm) Eccentric wheel(4.5mm) 1
14710002 FERIFA &R CES(2.5mm) Eccentric wheel(2.5mm) 1
1-3 H03061 AR RS 24 Retaining ring 24 1 1 1 1
H03012 ih PR RS R 26 Retaining ring 26 1
1-4 11470500300 EFFNB (S Connecting rod widget 1 1 1 1
1-4-1 | 114703001 PRFSERRE Bushing 1 1 1 1
1-4-2 | 114705001 BRFHER Lifting link 1 1 1 1
13505025 KiEFF Large linkage 1
1-5 135520006 2£T M6x0.75 Screw M6x0.75 1 1 1 1 1
1-6 13528008 #HE Washer 1 1 1 1 1
1-7 13504013 {RICNEFFRET iR Presser lifting shaft 1 1 1 1 1
1-8 N02001 7NAIERF M6X0.75 Hex Nut M6X0.75 1 1 1 1 1
1-9 13522018 KEFFERR R Rubber pads 1
1-10 | 13523002 (R AT ES linoleum 1
1-1 13527015 {RIEIEA RS E 2= Press spring 1
2 13603014 EEMETHAEE ELiShsiﬁg“mng shaft back 1 1 1 1 1
3 135515008 BET SM15/64%x28%6 Screw SM15/64x28x6 3 3 3 3 3
4 13603028 IEERBEAIE Presser lifting shaft bushing 1 1 1 1 1
5 13603013 EERBEFHHEIE Presser lifting shaft bushing 1 1 1 1 1
6 135530007 BT SM9/32x28 Screw SM9/32x28 1 1 1 1 1
7 135516006 2R} SM9/32x28 nut SM9/32x28 2 2 2 2 2
8 114712013 BT ég::gg presser bracket for 1 ] ] ] ]
9 101511008 B2ET SM11/64x40x8 Screw SM11/64x40x8 4 4 4 4 4
10 14727013 SRR EA T EE Lifting presser spring 1 1 1 1 1
n 1350202100 PR RESHT Presser spring guide 1 1 1 1 1
-1 13502026 TEFEESAEF Presser spring guide rod 1 1 1 1 1
-2 13502027 BEFFREERE Presser spring guide bushing 1 1 1 1 1
12 20151012 B2£T SM9/64X40 Screw SM9/64X40 4 4 4 4 4
13 14712012 B ESEER Lifting presser guide plate assy 1 1 1 1 1
14 40251301 BRET SM15/64x28x%18 Screw SM15/64x28x18 1 1 1 1 1
15 1420900400 DA R R Crank shaft complete asm 1 1 1 1 1
15-1 142530011 RN A BIARE AT Crank shaft complete 1 1 1 1 1
15-2 | 14209004 ERE TS A E bR Slide block 1 1 1 1 1
15-3 | HO5029 FFOR4E Split ring 1 1 1 1 1
16 13504020 ERBERNEIER Presser swing shaft 1 1 1 1 1
17 11628005 T Y EEIEETHE Washer 1 1 1 1 1
18 135516005 2R SM1/4x24 Nut SM1/4x24 1 1 1 1 1
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5. biEkER{g/Upper feed Parts

#& Number

B | oEme £ oA o T

NO. Part NO. PartName Description CZ-3 XB 7D ST H6+
19 1350401500 FERIFA FEBIhARE Presser lifting crank 1 1 1 1 1
19-1 113602001 FERNFHRRAH Presser lifting crank 1 1 1 1 1

19-2 | 13526007 R Taper pin 1 1 1 1 1

19-3 | 13504009 FERIFAFEBIRRAR Pressure foot lifting shaft 1 1 1 1 1
20 135516004 ¥2FF SM1/4x40 Nut SM1/4x40 2 2 2 2 2
21 13505027 FERLEREREIF(Ingh&) | Presser feed crank link 1 1 1 1 1
22 135520012 H2ET SM1/4x40 Screw SM1/4x40 1 1 1 1 1
23 10124001 A Needle bearing 4 4 4 4 4
24 13509004 B ERISAIR Lifting presser plate 1 1 1 1 1
25 | M47NS30002 | EeepiieserEim Guide shaft 1 1 1 1 1
26 13508004 B ER SR Needle of bearing 1 1 1 1 1
27 P03035 MRS 38 Spring round pin 3x8 2 2 2 2 2
28 T147NS20001 B2ET SM1/4x40%7 Screw SM1/4x40x7 1 1 1 1 1
29 101511001 BBET SM3/16%x28 L=9 Screw SM3/16x28 L=9 1 1 1 1 1
30 | 13526006 12 R FAATSY Pin 1 1 1 1 1
31 13505030 1R RIS AT (g Fork lever 1 1 1 1 1
32 135520012 BBET SM1/4x40 Screw SM1/4x40 1 1 1 1 1
33 135520014 H2ET SM1/4x40 Screw SM1/4x40 1 1 1 1 1
34 13505028 R ERLEAF(Ingh&) Link of walking foot 1 1 1 1 1
35 W02002 #Hig 4 Washer 2 2 2 2 2
36 13601015 R ERIFFEE Holder for walking foot bar 1 1 1 1 1
37 116511005 BRET SM11/64%x40x13 Screw SM11/64x40x13 2 2 2 2 2
38 | 114712020 SRR R ;‘EE‘S;;‘?SSQF sway crank 1 1 1 1 1
39 | 114708001 ERIERT R R Shim 2 2 2 2 2
40 13501006 2 ERIFF Presser rod guide 1 1 1 1 1
41 135511030 #2£T SM9/64x40 Screw SM9/64x40 1 1 1 1 1

42-1 | 13516002 ZER Walking foot 1 1

42-2 | 13516003 1EIERD walking foot 1

42-3 | 114716007 ZER walking foot 1

42-4 | 13516006 1EIERD walking foot 1

43 147NS20002 B2ET SM1/4x40 Screw SM1/4x40 1 1 1 1 1
44 114704001 JERRER BFR(DnEh) Presser feed crank 1 1 1 1 1
45 | 13508008 EME R E{;ﬁﬁg?’g;%g shaft front 1 1 1 1 1
46 135515004 BBET SM1/4x40%x4 Screw SM1/4x40x4 2 2 2 2 2
47 13508009 =B Shaft washer 1 1 1 1 1
48 13502023 FERMERNH Presser swing shaft 1 1 1 1 1
49 | M472200200 | {EmEEmE Oil seal 1 1 1 1 1
50 | 13503014 ERME R ELesfiﬁgs(‘r’iV&%)midd'e shaft 1 1 1 1 1
51 13504023 JERETN SRR Presser swing crank(right) 1 1 1 1 1
52 40251301 BBET SM15/64x28x%18 Screw SM15/64x28x18 1 1 1 1 1
53 135520005 25T SM9/32x28 Screw SM9/32x28 1 1 1 1 1
54 13505014 EERIAOENT Presser swing crank(right)rod 1 1 1 1 1
55 | 135520004 AT R Y Pin 1 1 1 1 1
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5. biEkER{g/Upper feed Parts

#& Number

B | oEme £ A T o T

NO. Part NO. PartName Description CZ-3 XB 7D ST H6+
56 13504022 ER AR EFR(h) Feed rocker shaft crank middle 1 1 1 1 1
57 101511025 B2ET SM11/64x40x7 Screw SM11/64x40x7 1 1 1 1 1
58 16511005 BBET SM11/64x40x13 Screw SM11/64x40x13 1 1 1 1 1
59 135511035 2ET SM1/4x24 Screw SM1/4x24 1 1 1 1 1
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6.5EHEER (% /Hook components

#1& Number

FS | samus EFR THHER o T o
NO. Part NO. PartName Description CZ-3 B 7D ST H6+
1 13502002 24 Upright shaft 1 1 1 1 1
2 13525001 FimigEe Gear asm 1 1 1 1 1
3 101515007 BRET SM1/4x40%8 Screw SM1/4x40x8 8 8 8 8 8
4 13525002 25T () Gear asm 1 1 1 1 1
5 13525003 Tihigi Pinion asm 1 1 1 1 1
6 13525004 IR UGES () Gear asm 1 1 1 1 1
7 13503018 RadahE( ) Bushing upper 1 1 1 1 1
8 13503019 R4dahE () Upring shaft bushing lower 1 1 1 1 1
S 135515008 BBET SM15/64%28 Screw SM15/64x28 2 2 2 2 2
10 13618001 BOEEM Hook asm 1 1 1 1 1
T 10818501 M Bobbin 1 1 1 1 1
12 13618007 IEteER) Hook asm (with tail) 1 1 1 1 1
13 13602006 Tk Hook driving shaft 1 1 1 1 1
14 | 10123003 T 0il wick 1 1 1 1 1
15 | 101530005 | FAhPREMEST Screw SM3/16x32 1 1 1 1 1
16 13603008 THHEEHE Bushing front 1 1 1 1 1
17 135520008 $E8ET SM15/64x%28 Screw SM15/64x28 1 1 1 1 1
18 13527005 SRt Spring 1 1 1 1 1
9 10108002 B Thtust shrink collar asm 1 1 1 1 1
20 101511012 BBET SM11/64x40%x4.8 Screw SM11/64x40x4.8 2 2 2 2 2
21 13603025 ThEHE Bushing rear 1 1 1 1 1
22 135515006 1857 SM15/64x28 Screw SM15/64x28 1 1 1 1 1
23 13502008 = Plunger 1 1 1 1 1
24 13527006 TEZEAES Plunger spring 1 1 1 1 1
25 | 13512009 RYHR Guide plate 1 1 1 1 1
26 135511019 B2ET SM15/64%28 Screw SM15/64x28 1 1 1 1 1
27 13512010 HEREN S Rotating hook positioner 1 1 1 1 1
28 10151101 $BET SMI1/64x40%9.5 Screw SM11/64x40x9.5 1 1 1 1 1
29 13603026 g E Bushing middle 1 1 1 1 1
30 | 13628003 P IBETH - Washer 2 2 2 2 2
31 W02004 RIS e th Washer 1 1 1 1 1
32 13521001 TihE R Oil pipe for hook shaft bushing 1 1 1 1 1
33 | 11522001 Tt Plunger 1 1 1 1 1
34 13610003 YeEe Thread trimmer cam 1 1 1 1 1
35 116514005 B2ET SM1/4x40x10 Screw SM1/4x40x10 2 2 2 2 2
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7.8t/ 0il lublication components

Fe | wEms £ oA AR Number
NO. Part NO. PartName Description z-3 XB- ZD- ST- H6+
1 1352000200 SHEZEB Oil pump asm 1 1 1 1 1
1-1 13502024 SRR Shaft for oil pump 1 1 1 1 1
1-2 | 13520001 SEA 0il pump 1 1 1 1 1
1-3 13525006 SHZR/NSES Small gear for oil pump 1 1 1 1 1
1-4 13525005 SHZRAISES Big gear for oil pump 1 1 1 1 1
1-5 13512021 SHRAEIR Cover for oil pump 1 1 1 1 1
1-6 | 13512024 SHETER Oil pump Filter 1 1 1 1 1
1-7 13512022 SHEETHR Adjusting plate for oil pump 1 1 1 1 1
1-8 13512023 THRIEMEIR Oil pump Filter cover 1 1 1 1 1
1-9 135511037 BT M3x10 Screw M3x10 5 5 5 5 5
2 105511019 BBET SM11/64x40x13 Screw SM11/64x40x13 2 2 2 2 2
3 105511019 H2ET SM11/64x40x13 Screw SM11/64x40x13 1 1 1 1 1
4 13612023 itk Keep off plate 1 1 1 1 1
5 1351202400 T EIERARB Oil wick set plate complete 1 1 1 1 1
5-1 1351203200 B E e/ NB Oil line fixing plate widget 1 1 1 1 1
5-1-1 | 13512031 T EIENR QOil line fixing plate 1 1 1 1 1
5-1-2 | 13521006 SHEEERHEGD) QOil line fixing plate oil pipe(short) 1 1 1 1 1
5-1-3 | 13521005 HEEERRE () Qil line fixing plate oil pipe(long) 1 1 1 1 1
5-2 13523007 SHZE TR HgL Oil line fixing plate oil line 1 1 1 1 1
5-3 | 101501010 S &84T SMO/64x40 Screw SM9/64x40 1 1 1 1 1
5-4 13534001 HEEES Oil line fixing hook 1 1 1 1 1
6 101511010 BBET SM9/64x40x11 Screw SM9/64x40x11 2 2 2 2 2
7 101511004 B2ET SM3/16x28%7 Screw SM3/16x28x7 1 1 1 1 1
8 930001888 /R Keep off plate 1 1 1 1 1
9 1472201 IR FEERS Keep off plate wool felt 1 1 1 1 1
10 101511001 BEET SM3/16x28%9 Screw SM3/16x28x9 8 8 8 8 8
11 930001861 B Side plate 1 1 1 1 1
12 14722006 [EEREE R Gasket 1 1 1 1 1
13 10111004 HE Oil sight window 1 1 1 1 1
14 10122019 SHES O AU 0-ring 1 1 1 1 1
15 13522008 B R7EE($25.5) Rubber plug(¢25.5) 1 1 1 1 1
16 13522003 B R72E(68.8) Rubber plug($8.8) 1 1 1 1 1
17 10122005 WREEFT BT Take-up link pin screw plug 1 1 1 1 1
18 13522001 ERIRE Z($19) Rubber plug($19) 1 1 1 1 1
19 13522005 BETER($5.7) Rubber plug($5.7) 2 2 2 2 2
20 14022013 FLE($8.5) Rubber plug(48.5) 1 1 1 1 1
21 12922001 B R7EE($12.5) Rubber plug(¢12.5) 1 1 1 1 1
22 13522002 ERREE=(P1.8) Rubber plug(¢11.8) 1 1 1 1 1
23 114727007 B EEE Felt compression spring 1 1 1 1 1
24 1352100700 HidmERE Upper shaft tubing assembly 1 1 1 1 1
25 12921002 [BHE ¢3Xp4 Oil return pipe¢3Xdp4 1 1 1 1 1
26 | 13523003 BN Oil felt 1 1 1 1 1
27 10423005 HZE 2.5%x260/2.5%x290 Oil wick 1 1 1 1 1
28 13522004 BRZE($27) Rubber plug($27) 1 1 1 1 1
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7.;3;848%/0il lublication components

Fe | asmus & S B Number
NO. Part NO. PartName Description Cz-3 <8 | 7D T H6+
29 112511014 BBET SM11/64x40x5.3 Screw SM11/64x40x5.3 2 2 2 2 2
30 1362100100 TidhERE Qil pipe for arm lower shaft 1 1 1 1 1
30-1 | 13621001 e Qil pipe for lower shaft 1 1 1 1 1
30-2 | 13636001 TidshEEEsL Lower shaft Hose connector 1 1 1 1 1
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8.1 Bt/ Thread trimmer components

#1& Number

Fs rNEHS BR TR
NO. Part NO. PartName Description (2= O L G2 e,
3 XB D ST
1 1361300300 57 kA=l e Loose wire rope assembly 1 1 1 1 1
2 | 1363000600 | BULEERMEEARM gzgifﬁbf\;emomag”m drive 1 1 1 1 1
2-1 | 13612007 BRI Adapter 1 1 1 1 1
2-2 | 13612008 AR Adapter 1 1 1 1 1
2-3 3910000253 BBET M3x6 Screw M3x6 2 2 2 2 2
2-4 136520001 BBET SM11/64x40 Screw SM11/64x40 1 1 1 1 1
2-5 14516005 2FF SM15/64x28 Nut SM15/64x28 1 1 1 1 1
26 | 13612012 ] \r’nvgﬁrf{:nmgmbi?agcfgc”omag”et 1 1 1 1
2-7 | 13612009 IREGEE The mounting plate 1 1 1 1 1
2-8 101511025 BRET SM11/64x40x7 Screw SM11/64x40x7 2 2 2 2 2
2-9 407517001 2T M4x10 Screw M4x10 3 3 3 3 3
2-10 | 13612006 IXEAR Thread trimmer driving lever 1 1 1 1 1
21 | 13627004 IREHREEES Spring 1 1 1 1 1
2-12 101511005 2ET SM9/64x40x6 Screw SM9/64x40x6 2 2 2 2 2
2-13 | 30108004 IR AR X Shrink collar 1 1 1 1 1
2-14 | 13602007 IR AR Shaft 1 1 1 1 1
2-15 | 13626005 BUAE R kY Pin 1 1 1 1 1
2-16 HO5012 1B Ring 2 2 2 2 2
517 1363000100 B E R SR TR \a/\gisrgr;ubtl;ing electromagnet drive 1 1 1 1 1
3 10151101 2ET SM11/64%x40x9.5 Screw SM11/64x40x9.5 1 1 1 1 1
4 201511029 BBET SM15/64%28x%11 Screw SM15/64x28xT11 4 4 4 4 4
5 13601007 EJIE Bracket for fixed blade 1 1 1 1 1
6 101511025 BEET SM11/64x40x7 Screw SM11/64x40x7 3 3 3 3 3
7 13612010 b=t Thread guide 1 1 1 1 1
8 1362801 (=57 e Gasket 1 1 1 1 1
S 101511005 2ET SM9/64x40x6 Screw SM9/64x40x6 1 1 1 1 1
10 | 13619001 ETE Fixed blade 1 1 1 1 1
n 113517001 BBET SM9/64x40x6 Screw SM9/64x40x6 1 1 1 1 1
12 N3517002 BRET SM11/64x40%x4.4 Screw SM11/64x40x4.4 2 2 2 2 2
13 13619002 kR Movable knife (left) 1 1 1 1 1
14 1360100800 JIZRBE Knife holding bracket saddle asm 1 1 1 1 1
14-1 42209006 ]z Knife holding bracket saddle 1 1 1 1 1
14-2 | 42204008 TR L Knife base (left) 1 1 1 1 1
14-3 | 42212049 TIEEHE Washer 1 1 1 1 1
14-4 422517006 BRET SM1/8x44x%5.4 Screw SM1/8x44x5.4 3 3 3 3 3
14-5 | 13604001 B EE R SRR T BAR Knife driving crank 1 1 1 1 1
14-6 422520006 BET SM11/64x40x5.5 Screw SM11/64x40x5.5 2 2 2 2 2
14-7 S05005 B2ET M5x12 Screw M5x12 1 1 1 1 1
14-8 422516002 ¥2RF SM11/64x40 Nut SM11/64x40 2 2 2 2 2
14-9 | 42205008 TIERERF Link 1 1 1 1 1
15 13602008 & BhAR LR Knife driving shaft 1 1 1 1 1
16 136517005 ECIEAF SM3/16x28 | Nut SM3/16x28 2 2 2 2 2
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8.1 Bt/ Thread trimmer components

#1& Number

Bﬁ? /L\F\’aﬁjrt#lr\l% PafN?me Diﬁﬁ%n (o | G 2 T e,
' ' 3 XB ZD ST
17 13609002 RE Cam follower 2 2 2 2 2
18 136520003 2£T SM3/16x28%8 Screw SM3/16x28x8 2 2 2 2 2
9 11360400300 | AARNREH Left and right crank assembly 1 1 1 1 1
21 136514002 BRET SM15/64X28x6 Screw SM15/64X28x6 2 2 2 2 2
22 | 13627005 AR s Spring 1 1 1 1 1
23 13601010 HERS Torsion spring end cap 1 1 1 1 1
24 | 114728003 Zirph Cushion 1 1 1 1 1
25 136530002 LETEBET M6x16 Screw M6ex16 1 1 1 1 1
26 13612011 1EER Stopper plate 1 1 1 1 1
27 205516002 ¥EFF M6Ex3.5 Nut M6x3.5 1 1 1 1 1
28 14722006 BEEmr = Wire plug 1 1 1 1 1
29 | 123120M EBAEEE Cable clip 1 1 1 1 1
30 101511025 B2ET SM11/64x40x7 Screw SM11/64x40x7 1 1 1 1 1
31 20108001 hECHH R Thrusr tighten collar asm 1 1 1 1 1
32 113514020 B2ET SM11/64x40x6 Screw SM11/64x40x6 2 2 2 2 2
33 | 13627006 NSk Spring 1 1 1 1 1
34 | 114701033 PRASIER Stopper 1 1 1 1 1
35 S10018 $EET MBx0.75x6 Screw M6x0.75x6 1 1 1 1 1
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9. BEhfEEEI FF£4H(4/Automatic reverse feed components

2& Number
ﬁ? {/_\;ﬁﬁ% = %{fﬁéﬁﬁ z CZ#IECZ- cz-
. art NO. PartName Description 3 XB 7D ST H6+

1 13628009 RIS SR A Seals washer 1 1 1 1 1
2 930001691 B4R E Backstitch solenoid cover 1 1 1 1 1
3 101511001 HBET SM3/16x28x%9 Screw SM3/16x28x9 4 4 4 4 4
4 | 41312003 S EELE Oil tube hohder 1 1 1 1 1
5 101511004 1BET SM3/16x28x7 Screw SM3/16x28x7 2 2 2 2 2
6 11473000500 | {RI42EBRLSRTFFR<2814 Switch assembly 1 1 1 1 1
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10.413LBi#E/Machine head accessories

#& Number

. . ption CZ-3 B 7D <1 H6+
1 115031022 AS-1311 4 Machine head cover 1 1 1 1 1
2 10131004 RETHEF(/)N) Screw driver(small) 1 1 1 1 1
3 10131003 BETHEF () Screw driver(middle) 1 1 1 1 1
4 20731047 18447 Screw driver(large) 1 1 1 1 1
5 13517002 HEHDPx17 234#)(Ef=) Needl|e(DPx17 23#)
14717006 HEHDPx17 21#)(Ef=) Needle(DPx17 21#) 10 10 10 10
11617002 HEHDPX5 14#) Needle(DPx5 14#) 4
6 10818501 G Bobbin 2 2 2 2
7 | 1351203700 | pappRfmemt ggfeenfglgtml limit frame 1 1 1 1 1
7-1 13512036 BRISPRAZE Knee lifter stop bracket 1 1 1 1 1
7-2 | 135515019 FAESIRATETIIEST M6 Screw M6 2 2 2 2 2
7-3 | N01029 ERIBE M6 Nut M6 3 3 3 3 3
7-4 | 135512003 BEISPR{ZRIBET M6 Screw M6 1 1 1 1 1
8 1350100900 HEAE Oil pan assembly 1 1 1 1 1
8-1 | 13501007 R 0il reservoir 1 1 1 1 1
g2 | 00009090 | s Washer 1 L T T O T
9 101511028 HUMEET SM5/16x24x7 Screw SM5/16x24x7 1 1 1 1 1
10 20131056 W7SEIRE 5mm Allen wrench 5mm 1 1 1 1 1
1 13523006 iy Gasket 1 1 1 1 1
12 114711009 R Knee press lifter rod 1 1 1 1 1
13 10131001 RIR Magnet 1 1 1 1 1
14 20131038 /NHEE Oil pot 1 1 1 1 1
15 | 1011203100 HeEskt Rubber coat 2 2 2 2 2
16 10122060 Sz Hing 2 2 2 2 2
17 113522001 HILBAEEER(K) Cushion(big) 2 2 2 2 2
18 10122022 HSLEAEER (/)N Cushion(small) 2 2 2 2 2
19 13511001 SHE(600mI)(104) 0il bag (600ml)(10#) 1 1 1 1 1
20 11023100400 572 s e Spool stand complete 1 1 1 1 1
21 101110M LT Frame support bar 1 1 1 1 1
22 1351203800 RN R Joystick assembly 1 1 1 1 1
22-1 | 13512038 ISR ST Bent rod 1 1 1 1 1
22-2 | 1012029 Sy Bell 1 1 1 1 1
22-3 10112030 fifithze Bell bracket 1 1 1 1 1
22-4 | 101512004 HfbRZRIBET MEXT1 Screw M6xT1 1 1 1 1 1
22-5 | 10122025 B Operation lever pad 1 1 1 1 1
23 | 13502025 sk Hinge pin 1 1 1 1 1
24 | 13527014 Al Spring 1 1 1 1 1
25 | 11471001600 bR AL Connector 1 1 1 1 1
25-1 | 14710016 At AL Connector 1 1 1 1 1
25-2 | L020004 HhNEIEET M8x12 Screw M8x12 2 2 2 2 2
27 10122024 fifthsh Mat 1 1 1 1 1
28 HO5010 FOEE Split stop ring 1 1 1 1 1
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10.#1:LBf#E/Machine head accessories

me | asms & S R Nmber_

NO. Part NO. PartName Description Cz-3 B 7D oT HE+
29 11023002800 ==kl Electric control pedal 1 1 1 1 1
30 11543100300 BESZERT Pedal connecting rod 1 1 1 1 1
31 114712003 FO4RF(14-10) Open wrench 1 1 1 1 1
32 101530010 EE£T P19 Studs P19 6 6 6 6 6
33 1138310™ FE1(2509) Desiccant (25g) 1 1 1 1 1
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N EEhIaERIZRY/Automatic  presser foots parts

Fs REMS BR TR #/& Number
NO. Part NO. PartName Description CZ-4
1 14744001 R KRR E Electromagnet shield 1
2 11473000400 B ERIE R EkA Lifting foot electromagnet assembly 1
3 S05005 B2ET M5x12 Screw M5x12 3
4 114712006 =2hoAs Srer) Electromagnet mount 1
5 207511026 PEET MBx16 Screw M6x16 3
6 W02004 M6 FR§EfNsEh Spring washer M6 3
7 114704002 Bnhta =R R Automatic lifting foot crank assembly 1
8 207511026 RRARELZEEET M6X16 | Screw M6x16 1
9 HO5001 FFOE Retaining ring 2
10 12928004 I A 1.2MM Axial washer 1.2MM 1
11 30122039 R 0il seal 1
12 | M4703002 =G Sleeve 1
13 930000267 BER Rear window 1
14 114722004 R Rear window gasket 1
15 11470200300 BaaERmB S Automatic lifting foot crank 1
16 | NO1007 ANAIER M6 Nut M6 3
17 | M25160M1 EEIER M16x1.5 Sleeve nut M16x1.5 1
18 | 42151008 $EET M4x10 Screw M4x10 2
19 13512035 BRI (B) Knee lifter lever (right) 1




12.5% ; , B ¢ rf
B}J = imnB{ /Automtic presse oots pa t
res

-ARTIER

UL

31 W



12. 5N ERIERE/Automatic  presser foots parts

FS | AFHS BR SHHER #(& Number
NO. Part NO. PartName Description CzZP-4
1 1474500200 | $8EMISEIRE Lifting foot cylinder assembly 1
2 505007 2T M8x20 Screw M8x20 4
3 114712008 Sty Cylinder mounting plate 1
4 930000268 EEREDh) Rear window 1
5 114722003 EERES A (D) Rear window gasket 1
6 NO1007 ANAIER M6 Nut M6 2
7 11470200300 | BnaEREhAE ML Automatic lifting foot crank 1
B | 121444003 | SAEMABRREEL Connection meaning 1
9 11251601 EEIE MI16x1.5 Sleeve nut M16x1.5 1
10 | 114703002 =g Sleeve 1
n 30122039 R Oil seal 1
12 12928004 IHEEE Al2mm Axial washer 1.2mm 1
13 HO5001 FFOE Retaining ring 2
14 207511026 ST LR E BT Screw 3
15 114704002 Baha ERIfhR Automatic lifting foot crank 1
16 | T47NS14001 | pyrcfaissasissT Screw 1
17 142312006 SEEZRENR Valve mounting plate 1
18 NO1013 BERF M3(4E4%) Nut M3 2
19 1424500700 | EB®4REHF The electromagnetic valve 1
20 S05005 B2ET M5x12 Screw M5x12 2
21 407504053 += A ESLIBET M3x25 Screw M3x25 2
22 | $190002 #e%8R K IBET ST3.5x16 Screw 6
23 5 Trachea 1
24 = Trachea 1
25 & Trachea 1
26 | W02004 TR EE R 6 Washer 6 2
27 | wo02023 IR o8 Washerg8 1
28 13512035 BISRTHIAFEG) Knee lifter lever (right) 1
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